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Applicant - CHAIN-PLUSINFORMATION INC
Manufacturer - CHAIN-PLUSINFORMATION INC.
Desuription of EUT

a) Product :24 GHz WIRELESSKEYBOARD

b) Modd No. .KB-BTCTX

¢) Power Rating :3VDC
Regulation Applied : FCC Rules and Regulations Part 15 Subpart C (2000)

| HEREBY CERTIFY THAT: The data shown in this report were made in accordance with the procedures given in
ANS C634, and the enargy emitted by the device was founded to be within the limits gpplicable. | assume full
respongbility for accuracy and completeness of these data

Note 1. The result of the testing report reae only to the item tested.
2. The tedting report shdl nat be reproduced expect in full, without the written gpprovd of C& C Laboratory
Co. Ltd

Issued Date: March 18, 2002
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Steven Wang / RF Manager
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1 GENERAL INFORMATION

11 Product Desription
8) Product .24 GHz WIRELESS KEYBOARD
b) Madd No. -KB-BTCTX
¢ FCCID -LII-RFKBTX01
) Channd Number :16 Channels
f) Type of Modulaion :FSK
g) Power Rating :3vDC
12 Charaderidicsof Device

The EUT isintended for tranamisson of wirdess keyboard. There are sixteen channds for operation, and
the used tranamitting frequendes are 2404MHz to 2480MHz.

1.3 Test Methoddogy
For wirdess keyboard, radiated emissons were performed according to the procedures illugtrated in ANS
C634 (1992). Other required measurements were illusrated in separate sections of this test report for
Oetalls

14 Tet Fadlity
The gpen area test Stes and conducted measurement fadilities usad to collect the radiated data are located a
No. 81-1, 210 Lane, Pa-de 2 Road, Lu-Chu Hsiang, Taoyuan, Tawan, RO.C. The sites are constructed
in conformance with the requirements of ANS C63.4 and CISPR Publication 22.
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2 PROVISIONSAPPLICABLE

2.1 Ddfinition

Unintentional radiator:

A device that intertiondly generates and radio frequency energy for use within the device, or thet sends radio
frequency sgnd's by conduction to assodiated equipment via connecting wiring, but which is not intended to
emit RF energy by radiation or induction.

Class A Digitd Device
A digitd device which is marketed for use in commerdad or business environment; exdusve of a device
which is market for use by the generd public, or which isintended to be used in the home.

Class B Digitd Device
A digitd device, which is marketed for usein aresdentid environment notwithstanding use in a commerad,
business of indudtrid environment. Example of such devices that are marketed for the generd public.

Note A manufecturer may dso qudify a device intended to be marketed in a commerdd, busness or
indudtrid environment as a Class B digitd device, and in fact is encouraged to do so, provided the
device complies with the technicd spedifications for a Class B Digitd Device In the event that a
paticular type of device has been found to repestedly cause hamful interference to radio
communications, the Commisson may dassfy such a digitd device as a Class B Digitd Device,
Regardless of its intended use.

Intentional radiator:
A device that intentiondly generates and emits radio frequency energy by radiation or induction.
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22 Reguirement far Compliance

(1) Conducted Emission Requirement

For unintentiona device, according to 8 15.107(a) Line Conducted Emission Limitsis as following:

Frequency Emissons Emissons
MHz VY, dBp Vv
0.45 -30.0 250 48.0

For intentiondl device, according to 8 15.207(g) Line Conducted Emission Limitsis same as ébove
teble

(2) Radiated Emisson Requirement

For unintentional device, according to 8 15.109(g), except for Class A digita devices, the fidd strength
of radiated emissons from unintentiond radiators a a disance of 3 meters shdl not excead the following

vaues
Frequency Distance Radiated Radiated
MHz Meters dBy V/im U Vim
30-88 3 40.0 100
88 -216 3 43.5 150
216 - 960 3 46.0 200
Above 960 3 54.0 500

For intentiond device, according to 8 15.209(a), the generd requirement of fidd strength of radiated
emissons from intentiond radiators a a digance of 3 meters shdl not excead the above table.
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For intentiondl radiator device, per 8 15.249(a), the fidd strength of emissions shdl comply with the

following :
Frequency Distance Fundamental Harmonic
MHz Meters dBu V/m mV/m dBu V/m u V/m
902 - 928 3 94 50 54 500
2400 - 2483.5 3 94 50 54 500
5725 - 5875 3 94 50 54 500
24000 - 24250 3 108 250 68 2500

In accordance with 8 15.249(d), limits shown in above table are based on average limits for frequencies
above 1000 MHz, and frequendes bdow 1000 MHz are based on ques peek. However, the pesk fidd
drength of any emisson shdl not excead the maximum permitted average limits by more than 20 dB.

(3) Spuriousin Out Band Requirement

For intentiond device, according to 8 15.249 (c), emissions radiated outside of the specified frequency
bands, except for harmonics, shdl be attenuated by a least 50 dB bdow the levd of fundamentd or to
the generd radiated emission limitsin 8 15.200.

(4) Antenna Requirement

For intentiond device, according to 8 15.203, an intertiondl radiator shdll be designed to ensure thet no
antenna other than that furnished by the respongible party shall be usad with the device
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23 Redricted Bandsof Operation 0363

Only sourious emissons are permitted in any of the frequency bends listed beow :

MHz MHz MHz GHz
0090 -0110 16.42-16.423 399.9410 45525
0495 - 0505** 16.69475 - 16.69525 608-614 535546
21735 - 2.1905 16.80425 - 16.80475 960-1240 1.25-7.75
4.125-4.128 2552567 1300-1427 8025-8.5
417725417775 3753825 1435-1626.5 9.09.2
420725420775 73-74.6 1645.5-1646.5 9.395
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718817222 1325134
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-82%4 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 15652475 - 156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2655-2900 2201-2312
841425-841475 162.0125-167.17 3260-3267 23.6-:24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
1257675-12.57725 322-3354 3360-4400 Above 386
13.36-1341

** » Until February 1, 1999, this restricted band shdl be 0.490-0510 MHz

24 abding Requirement
The device hdl bear the fallowing Satement in a conspicuous locetion on the device

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions (1)
This device may not cause harmful interference, and (2) this device mugt acoept any interference recaived,
induding interference that may cause undesired operation.
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25Usr Information

The usars manud or indruction manud for an intentiond or unintentiond radictor shal caution the user thet
changes or modifications not expresdy approved by the party responsble for cmmpliance could void the
user's authority to operate the equipment.

For a Class B digitd device or peipherd, the indructions furnished the user shdl indude the following or
smilar datement, placed in a prominent location in the text of the manud.

The Federd Communications Commisson Radio Freguency Interference Statement indudes the following
paragreph.

This eguipment has been tested and found to comply with the limits for aClass B Digitd Device, pursuant to
Pat 15 of the FCC Rules These limits are desgned to provide ressoncble protection agang harmful
interference in aresdentid ingdlaion.

This equipment generates, uses and can radiate radio frequency energy and, if not inddled and usad in
acocordance with the ingtruction may cause harmful interference to  radio communication. However, there is
no guarantee thet interference will not ooccur in aparticular inddlation.

If this eguipment does cause harmful interference to radio or tdevison reception, which can be determined
by turning the equipment off and on, the user is encouraged to try to correct the interference by one or more
of the following messures

-- Reorient or rdocate the recaiving antenna,

-- Increase the separation between the equipment and recaiver.

-- Connect the equipment into an outlet on adrcuit different from that to which the receiver is connected.

-- Conault the deder or an experienced radio / TV technician for help.
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3 SYSTEM TEST CONFIGURATION

3.1 Judification

All messurement were intentiond to maximum the emissions from EUT by varying the connection cables,
therefore, the test reslt is sure to meet the applicable requirementt.

32 Devicesfor Tesed System
Device Manufacture Modd FCCID Description
*24 GHz CHAIN RLUS KB-BTCTX O/~RAKBTX0L 3vDC
WIRH_ESSKEYBOARD INFORMATION INC.

Remark “*” means equipment under tes.
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4 RADIATED EMISSION MEASUREMENT

4.1 Applicable Sandard

For intentiondl radiators, according to 8 15.249 (), operation within the frequency band of 2.4 to 2.4835
GHz, the fundamentd fidd srength shdl not exceed 94 dBuVv/m and the harmonics shdl not exceed 54
dBuV/m. For out band emission except for hamonics shall be comply with 8 15.209 or &t lesst attenuated
by 50 dB bdow the levd of the fundamentd.

4.2 Messurement Proocedlre

1. Setup the configuration per figure 1 and 2 for frequendies messured bdow and above 1 GHz respectively.

2. For emission frequendies messured bdow 1 GHz, a prescan is paformed in a shidded chamber to
determine the accurate frequencies of higher emissons will be checked on a open tes Ste Asthe same
purpose, for emisson frequendies meesured above 1 GHz, a prescan dso be paformed with a1 meter
measuring distance before find tes.

3. For emisson frequencies measured b ow and above 1 GHz, st the pectrum andyzer on a 100 kHz and
1 MHz resolution bandwidth respectively for each frequency messured in Sep 2.

4. The search antennais to be raised and lowered over arange from 1 to 4 metersin horizontaly polarized
orientation. Pogtion the highness when the highest vaue is indicated on spectrum andyzer, then change
the orientation of EUT on text table over arangefrom 0 to 360 With a gpeed as dow as possble,
and kegp the azimuth thet highest emission is indicated on the spectrum andyzer. Vay the antenna
position again and record the highest vaue as afind reading. A RF test recaiver is a0 used to confirm
emissons messured.

Note: A band pass filter was usad to avoid preamplifier saturated when messure TX operaion mode in
frequency band above 1 GHz.

5. Repeat gep 4 until Al frequendies need to be measured were complete.
6. Repeat gep 5 with search antennalin verticd polarized orientations

7. Check the three frequendies of highest emisson with varying the placement of cables assodiated with
EUT to obtain the worse case and record the result.

FHgure 1: Frequendes measured below 1 GHz configuration
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4.3 Measuring I ngrument

X OpmAreaTetSte #3

AreaTed Ste#3
EQUIPMENT MFR MODEL SERIAL LAST CAL DUE.
TYEE NUMBER | NUMBER CAL.
Spedtum Anelyzer ADVANTEST RBIA NA 319202 | (03182003
EMI Tet Recaiver R&S BES/SD 833804004 01/05/2002 01/04/2008
PreAmlifier HP 84D 2A4A00173 [0¢ 07172002 R03200B
Bilog Antera SHWARZBECK VULBIIG3 128 RI022002 (2I00/2003
TunTede BVICO 281-121 97/09-18% NCR N.CR
AnemaTovea BvVICO 20752 9707- 2080 NCR NCR
Conrdler BvICO 2090 9709-12% NCR NCR
RF Switch ANRTU MP=9B M53867 NCR NCR
SteNSA GC N/A N/A 11/27/2001 11162002
Hom Antera SHWARZBECK BBHA 9120 D210 222002 220/2003
Hom Antera BviCO 3116 2487 08252001 0824/2002
ReAnifier HP 8B 300BA00G 100032001 10022002
Spedum Ardlyzer R&S FSP0 100112 528202 | 05272008
Hi PassHlter HP &300-80033 010 08/02/2001 08/01/2002
Messuringindrument sstup in meesured frequency band
When spadified detedtar fundion isused:
Frequency Bad Ingrument Function Resolution Video
(MHz) Bandwidth Bandwicth
RF Test Recaver Quas-Pesk 120kHz N/A
30to 1000
Soectrum Andyzer Peek 100kHz 100kHz
Andyzer Pesk IMHz IMHz
Above 1000 =pectnm Ardlyz
Spectrum Andyzer Average IMHz 300Hz
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441 Tx Partion
Operdion Mode Trangmitting Mode TesDae Feoruary 26, 2002
Fundamentd Frequency: 2406MHz (CH Q) Tedt By: Makbales
Temperdure 25 Pd: Veticd
Humidity: 70%
Freq. |Readingl AF |Closs Preamp| Filter| Dig| Levd | Limit | Margin| Mark | Pd
(MH2) | (dBuwV)|(dBuV)| (dB) | (dB) | (dB)|(dB)|(@Buv/m)} FCC B| (dB) [(PIQ/A)| (HNV)
240440 | 6515 | 2737 |519 | 3742 1 0 |95 | 50.79 |114.00 | -63.21 P \%
240440 | 6200 [ 2737 |519 | 3742 | O |95 | 4764 | Y400 | -46.36 A \%
48090.00* | 5397 (3185 |629| 3705 | 1 |95 4656 | 7400 | -27.44 P \%
4800.00* | 46.79 (3185 |629 | 3705 | 1 |95 3938 | 5400 | -1462 A \%
7213.10 - - - - -] - - 74.00 - - -
7213.10 - - - - -] - - 54.00 - - -
9617.60 -— — - — — ] - -— 74.00 -—- — -—
9617.60 -— — - — — ] - -— 54.00 -—- — -—
12021.90* | --- - - - - | - - 74.00 - - -
12021.90* | --- - - - - | - - 54.00 - - -
14426.40 - - - - - | - - 74.00 - - -
14426.40 - - - - - | - - 54.00 - - -
16830.80 - - - - - | - - 74.00 - - -
16830.80 - - - - - | - - 54.00 - - -
19235.20% | - - - - — | - -— 74.00 - - -
19235.20% | - - - - — | - -— 54.00 - - -
2163960 | - 74.00
21639.60 - - - - e - 54.00 - - -
24044.00 - - - - — ] - - 54.00 - - -
Note:
1. Measurement was up to 10" harmonic, Remark “ - means that the emissions level istoo low to be measured.
2. AF: AntennaFactor, Closs: Cable Loss, Pre-Amp: Preamp gain, Filter: High Pass Filter
Insertion Loss (3.5GHz) Dist: Correction to extra plate reading to 3m-specification distance
1M -measurement distance: -9.5dB
3. Anayzer setting P(Peak):RBW=1MHz,VBW=1MHz A (Average):RBW=1MHz,VBW=10Hz
4. Remark “*" meansthat Restricted band.
Accredited Leb. of NEMKO, A2LA, BSMI, CNLA NEMKO Auharizaion # ELA 124 Pege14d 48
Listed Leb. of FOC, VCCl, MOC A2LA Catificate # 824,01 (for Emissor)
Thisreport shall nat be reproducad except in full, without the written approval of C&C Rev. 02



C&ClLaraayCo.Lid

REFORT NO (0I7R i | -REKBTX01 DATE Q18200 W
q P,
0363
Operation Mode Trangmitting Mode Test Date February 26, 2002
Fundamenta Frequency: 2406MHz (CH Q) Tet By: Makbales
Temperdure 25 Pd: Horizonta
Humidity: 70%

Freq. |Readingl AF |Closs Preanp|lf|lter Dig| Levd | Limit | Margin| Mark | Pd
(MHz) [ (dBuV)|(dBuwV)| (dB)| (dB) | (dB)|(dB)|(dBuv/im)| FCC_B| (dB) |(PIQ/A)| (HNV)
240440 | 5639 | 2737 |486 | 3742 | O |95 | 4170 |114.00 |-72.30 P H
240440 | 5270 | 2737 |486 | 3742 ] O [95| 3801 | 94.00 | -55.99 A H

480000 | 4794 (3185 |724 | 3705 | 1 |95 | 4148 | 7400 | -3252 P H
4800.00* | 39.79 (3185 |724 | 3705 | 1 |95 | 3333 | 5400 | -2067 A H
721310 | - — | 7400 | -
721310 | — -] - | -|-| - [|®0]| -
%1760 | - — | 7400 | -
9%617.60 | - — -] - | -|-| — [|®0]| -
12021.90* [ — — -] - |- — 70| —
12021.90* [ — -] - | -|-| — [|®0]| -
1442640 | — — -] - | —-|-| — 70| —
1442640 | — — -] - | -|-| - [|®0]| -
1683080 | — -] - | —-|-| - 70| —
1683080 | — -] - | -|-| - [|®0]| -
19235.20% | - 7400 | -
19235.20% | — — |0 | -
2163960 | - 74.00
2163960 | - 54.00
2404400 | - 74.00
Note
1 Meewr;nem was up to 10" harmonic, Remark “---" meansthat the emissonsleve istoo low to be
meesured.

2. AFE AntemaFector, Closs: Cable Loss, Pre Amp: Preamp gain, Flter: High Pass Hlter
Insertion Loss (35GHZ) Did: Correction to extra plate reading to 3m-specification distance
1IM-messurement disance -9.50B

3. Andyzea stting R(Pesk):RBW=1MHzVBW=1IMHzA(Average):RBW=1IMHzVBW=10Hz

4. Remak “*” meansthat Redricted band.

Accredited Leb. of NEMKO, A2LA, BV, CNLA NEMKO Authoriztion # ELA 124 Page 150 48
Liged Leb. of FCC, VCCl, MOC A2LA Catificate #: 84,01 (for Emisson)
Thisreport shall nat be reproducad except in full, without the written approval of C&C Rev. 02
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REFORT NO (0I7R i | -REKBTX01 DATE m/19/7m9
q 7,
0363
Operdion Mode Tranamitting Mode Tes Date February 26, 2002
Fundamentd Frequency: 2430.30MHz (CH7) Tedt By: MakbalLes
Temperdure 25 Pdl: Veticd
Humidity: 70%
Freg. |Readingl AF |Closs| Pre-amp| Filter| Dis| Leve Limit |Marginl Mark | Pd

(MHz) [(@BuV)|(@@Buv)] (dB)| (dB) | (dB)(dB)|(dBuv/m)| FCC B| (dB) [(PIQ/A)| (HNV)

243930 | 65.76 | 2745 |525| 3741 | O |95 5155 |114.00 |-6245( P \Y

243930 | 6288 | 2745 |525] 3741 | O |95 4867 | 9400 [-4533| A \Y
487880* | 51.99 | 3190 |617 | 3708 | 1 (95| 4448 | 7400 |-2952| P \Y
4878.80* | 4461 | 3190 |617| 3708 | 1 (95| 3710 | 5400 |-1690| A \Y
731846% | - 7400 | -

731846 | - 5400 | -

975720 | - 7400 | -

975720 | - 5400 | -
12197.26% - 7400 | -
12197.26% - 5400 | -

1463580 | - 7400 | -

1707510 | — 7400 | —

1707510 | — 5400 |
1951440 | 7400 | —
1951440 - 5400 | -

2195370 | - 7400 | -

2195370 | - 5400 | -

2439300 - 7400 | -

2439300 - 5400 | -

Note

1. Measurement was up to 10" harmonic, Remark “~--" meensthet the emissions level istoo low to be
meesured.
2. AF: Antenna Factor, Closs Cable Loss Pre Amp: Preamp gain, Hiter: High Pass FHlter

Insertion Loss (35GHZ) Dig: Correction to extra plate reading to 3m-gpecification distance

1IM-messurement distance -9.5dB

3. Ardyzer sting P (Peek):RBW=1MHzVBW=IMHzA(Avaage:RBW=1IMHzVBW=10Hz
4. Remak “*” meanstha Regricted band.

Accredited Leb. of NEMKO, A2LA, BV, CNLA
Liged Leb. of FCC, VCCl, MOC
Thisreport shall nat be reproducad except in full, without the written approval of C&C

NEMKO Authorization # ELA 124
A2LA Catificete# 82401 (for Emission)

Pege 16 48
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C&ClLaraayCo.Lid

REFORT NO (0I7R i | -REKBTX01 DATE Q18200 W
q 7,
0363
Operation Mode Tranamitting Mode Tes Date February 26, 2002
Fundamentd Frequency: 2430.30MHz (CH 7) Tedt By: MakbalLes
Temperdure 25 Pdl: Horizonta
Humidity: 70%

Freq. |Readingl AF |Closs| Preamp|Filter [ Dis| Levd Limit [Margin| Mark | Pdl
(MHz) [(@BuV)|(@@Buv)] (dB)| (dB) | (dB)(dB)|(dBuv/m)| FCC B| (dB) [(PIQ/A)| (HNV)
243030 | 56.69 | 2745 |525 | 3741 0 |95| 4248 | 114.00 |-7152 P H
243030 | 52.78 | 2745 |525 | 3741 0 |95| 3857 94.00 |-5543 A H

4878.80* | 4884 | 3190 |6.17 | 37.08 1 (95| 4133 74.00 |-32.67 P H
4878.80* | 39.89 | 31.00 |6.17 | 37.08 1 (95| 3148 54.00 |-2252 A H
7318.46* 74.00
7318.46* -— - - - e - 54.00 -— - -—
9757.20 -— - - - e - 74.00 -— - -—
9757.20 -— - - - e - 54.00 -— - -—
12197.26*| - 74.00
12197.26*| - 54.00
1463580 | - 7400 |
1463580 [ - 5400 | -
1707510 | — 7400 | —
1707510 | — 5400 |
1951440 | 7400 | —
19514.40% 5400 | -
2195370 | - 7400 | -
2195370 | - 5400 | —
2439300 | - 7400 | -
2439300 | - 5400 | —
Note
1 Meawrgldrm was up to 10" harmonic, Remark “---" meansthat the emissonsleve istoo low to be
messured.

2. AF: Antenna Factor, Closs Cable Loss Pre Amp: Preamp gain, Fiter: High Pass Flter
Insertion Loss (3.5GH2) Didt: Correction to extra plate reading to 3m specification disance
1IM-meeasurement disance: -9.5dB

3. Ardyzer sting P (Peek):RBW=1MHzVBW=IMHzA(Avaage:RBW=1IMHzVBW=10Hz

4. Remak “*” meansthat Redtricted band.

Accredited Leb. of NEMKO, A2LA, BV, CNLA NEMKO Authoriztion # ELA 124 Pege17d 48
Liged Leb. of FCC, VCCl, MOC A2LA Catificate #: 84,01 (for Emisson)
Thisreport shall nat be reproducad except in full, without the written approval of C&C Rev. 02
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REFORT NQ (RIIZR Fcin | 1-REKBTX0L DATE: (RASP0Y ‘a@
q P

0363

Operaion Mode Tranamitting Mode TesDae Feoruary 26, 2002
Fundamentd Frequency: 2480MHz (CH 15 Tedt By: MakbalLes
Temperdure 25 Pdl: Veticd

Humidity: 70%

Freq. |Readingl AF |ClosyPre-amp| Filter| Dist| Leve Limit |Marginf Mark | Pd
(MH2) |(dBwV)|(dBuV)| (dB)| (dB) | (dB)|(dB)|(dBuv/m)] FCC B| (dB) |(PIQ/A)| (HNV)
247980 | 6428 | 2755 (532 3739 | O |95 5026 | 11400 |-63.74 P \%
247980 | 6353 | 2755|532 3739 | O |95 4951 | Y400 |-4449] A \%

495960 | 5283 | 3197 |602] 3712 | 1 |95 | 4520 74.00 |-28.80 P \%
405060 | 4874 13197 |620] 3712 | 1 |95 | 4129 5400 [-1271 A Vv
743980% [ 7400 | —
7439.80¢ | - 5400 [ -
991920 | - 7400 | -
9919.20 | - 5400 | -
1239950 - 7400 | -
14878.80| - 7400 | -
1487880 - 5400 | -
1735860| - 7400 | -
1735860 - 5400 | -
1983840%[ - 7400 | -
1983840%[ - 5400 | -
2231820%| - 7400 | -
2231820%| - 5400 |
24798.00 7400 | —
24798.00 - 5400 | —
Note
1 Meawrgldrm was up to 10" harmonic, Remark “---" meansthat the emissonsleve istoo low to be
meesured.

2. AF: Antenna Factor, Closs Cable Loss Pre Amp: Preamp gain, Hiter: High Pass FHlter
Insertion Loss (35GHZ) Dig: Correction to extra plate reading to 3m-gpecification distance
1IM-meeasurement disance: -9.5dB

3. Ardyzer stting RPeek):RBW=1MHzVBW=1MHzA(Average) RBW=1MHzVBW=10Hz

4. Remak “*” meansthat Redtricted band.

Accredited Leb. of NEMKO, A2LA, BV, CNLA NEMKO Authoriztion # ELA 124 Pege 180 48
Liged Leb. of FCC, VCCl, MOC A2LA Catificate #: 84,01 (for Emisson)
Thisreport shall nat be reproducad except in full, without the written approval of C&C Rev. 02



C&ClLaraayCo.Lid

REFORT NO (0I7R i | -REKBTX01 DATE Q18200 W
q 7,
0363
Operation Mode Tranamitting Mode Tes Dae February 26, 2002
Fundamentd Frequency: 2480MHz (CH 15 Tedt By: MakbalLes
Temperdure 25 Pdl: Horizonta
Humidity: 70%
Freq. |Readingl AF |ClosyPre-amp| Filter| Dist| Leve Limit |Marginf Mark | Pd
(MHz) | (dBuwV) |(dBuVv)| (dB)| (dB) | (dB)|(dB)|(dBuv/m)] FCC B| (dB) |(PIQ/A)| (HV)
2479.80 | 5805 (2755|532 | 3739 | O (95| 4403 |114.00 [-6997| P H
247980 | 56.03 (2755|532 | 3739 | O (95| 4201 | 400 [-5199|] A H
4959060~ | 4925 | 3197 |602]) 3712 | 1 |95 | 4162 7400 |[-32.38 P H
495060+ | 4288 | 3197 |[602] 3712 | 1 |95 3525 5400 |-18.75 A H
7439.80¢ | 5400 [ -
991920 | - 7400 | -
91920 | - 5400 | -
1239950 --- 7400 | -
1487880 - 7400 | -
1487880 -- 5400 | -
1735860| - 7400 | -
1983840*| --- 7400 | -
2231820%| - 7400 | -
2479800 - 7400 | -
2479800 - 5400 | -
Note

1. Measurement was up to 10" harmonic, Remark “~--" meensthet the emissions level istoo low to be

messured.

2. AF: Antenna Factor, Closs Cable Loss Pre Amp: Preamp gain, Flter: High Pass Flter
Insertion Loss (35GHZ) Dig: Correction to extra plate reading to 3m-specification distance

1IM-messurement distance -9.5dB

3. Ardyzer sting P (Peek):RBW=1MHzVBW=IMHzA(Avaage:RBW=1IMHzVBW=10Hz
4. Remak “*” meanstha Regricted band.

Accredited Leb. of NEMKO, A2LA, BV, CNLA
Liged Leb. of FCC, VCCl, MOC
Thisreport shall nat be reproducad except in full, without the written approval of C&C

NEMKO Authorization # ELA 124
A2LA Catificete# 82401 (for Emission)
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RARORT NO (/R FcID | -REKBTX01 DATE (18200 %
"/

0363

442 Otha Emissans

Thefollowing test mode(s) were scanned during the preliminary test:

Madds:
1 CHOTrangmitting
2 CH7Transmitting
3 CH15Trangmitting
Note

1. Theamissonslevd istoo low to be messured.
2. Pea=refer to Plott as bdow.

Accedted Leb. of NEMKO, A2LA, B3I, CNLA NEMKO Authorization # BLA 124 Page 200 48
Liged Leb. of FCC, VCCl, MOC A2LA Catificate #: 84,01 (for Emisson)
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C&ClLaxraayCo Ld
RERORT NO (0Z-R i | H-REKBTXO1

CRC Lob., Taiwan 966 Chamber

Customer ! CHAIN PLUS Madel (KB-BTCTX Dots: 7 F=b 2882
fntenna :CBL 61128 Paolr. iertical—-18 M Time:16:16:29
S.P.A. :HP B55B8EB Prefmp . 84470 Ui+ ¢ Bl
Rule tFCC Mode b Tester MARKBA LEE
Cla=s B Ronge 1/2m Fixwed H t Scan i Auto
Remark :TX CH-8 File Ref.:22733
a.B.
L i i i i i i [} ] I
I 1 1 1 1 ] ] L] I
T stimi e R Lot i i R T B ik T
[ | | i i ' i 0 ) ]
e e e S LT s (L b
[ I | ! 1 1 i 1 ] i E
e S
oy SET T s P B it R i e s 3
L [ [ i i i i i L | =
wl : ! : : : : S I —— — E
L] ] I I I i | i i
L L} ] I L I i i 1
Ml Eilale i 1 o i e L e ot i el i e e FErN _|______:____-.l-...-.--.-.:

-1 1 L " L L L 1

START 3BMH=

STOF 388MH=

RES BW 188 KH= LBl 188 KH= SWPF 75 meec

These tested dota are for reference only

EDEEEE -

e, Fredg. Reading Factor Level Limitg Margin  Warning
(MH=z) (dBuV) =12 {( dBuV/m ) (dB) Mark
##+ End of File Ref.:22733
Aaoredited Leb. of NEMKO, A2LA, BSMI, CNLA NEMKO Autharization # ELA 124 Pege21df 48
Listed Leb. of FCC, VCCI, MOC A2LA Catificete# 82401 (for Emission)
Thisreport shall nat be reproducad except in full, without the written approval of C&C Rev. 02
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d b

RERORT NO (0Z-R i | H-REKBTXO1 DATE O1820P %
q P

0363

CRC Lab., Toiwan 966 Chamber

____________ el e e o, e b o B e b s e
Customer : CHAIN PLUS Mode| (KB-BTCTX Date: 7 Fek 2882
Antenna :CBL B112A Palr. Vertical=18 M Time:15:18: 32
S.P.A, :HP BE&EEB Prefinp . : 84470 Urit:dBul)
Rule FERE Mode iy Teaster MARKEA LEE
Clao=s 1B Rarnge :1/2m Fixed H'+t Scan:Auto
Remark :TX CH-H File Ref.:22734
. N | ] ] ] ] " 1 1 i
- N— - F— [ A— : RO - H—— L I— e L —— - . E
L i i ] ] ] " i i i
a8 E_ _____ II. T _:. _____ -:- rrrrr JI- ————— .: _____ -.: ————— _: ______ : ______ : _____ s
I L] L] i L] (] [} i ]
o i 1 1 L 1 [ ] ) 1 i
e i e e e e et S i b
: i 1 ' ! ! ' i i ! ]
48 f i
= |
|
et
Bf
=13 ;
START 38BMH= STOP | BERMH=
RES B 188 KH=z UEL 188 KH= SHF 158 meec
These tested dota are for reference only
No. Freq. Reading Factor  Level Limit Margin Warning
{MHz) (dBuV} (dE { dBuvV/m ) {dEB) Mark
+++ BEnd of File Ref.:22734
Acxedted Leb. of NEMKO, A2LA, BaVIl, CNLA NEMKO Authaizdion # BLA 124 Pege22d 48
Liged Lab. of FCC, VCCl, MOC A2LA Catificate # 82401 (for Emisson)
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RERORT NO (0Z-R i | H-REKBTXO1 DATE O1820P %
q P

0363

CRAC Lab.,Toiwan 966 Chamber

Customer : CHAIN PLUS Model tKB-BTCTX Date:; 7 F=kb 2882
Brt=nna :CBL &112A Pelr. :Hor i zorta =18 M Time:15:28:53
S.P.H. :HP 8568B Prefinp . i B4470 Uit :dBull
Rule ‘FCC Mode i Tester IMARKBA LEE
Cla=s B Range= t17/2m Fixemd H'L Scon:Auto
Remark TX CH-B File Ref.:22735
b o I I i i I I ] (] I
i i i ! i i ' ' i 1
L B e AL S LR
T D N N R ;

| RO T e e e demmmmdeccsadanan= s TR S

STOF Z88MH=

START 3BMH

RES B 188 Kz UBL 188 KHz SUP 75 mesc

These tested data are for reference only
====================E!‘ETEUE==l===================Eﬂ:============:ll:==
No. Freq. Reading Factor Level Limit Margin Warning
{MHz) (dBuv) (dB) ( dBuV/m {ds) Mark
e eSS S S S S S oo oS ST E S S S S E S EEEESEEEEESEFE
txx End of File Ref.:22735
Aaoredited Leb. of NEMKO, A2LA, BSMI, CNLA NEMKO Autharization # ELA 124 Page 23df 48

Liged Leb. of FCC, VCCl, MOC A2LA Catificate #: 84,01 (for Emisson)
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C&ClLaxraayCo Ld
REFORT NO (OIZR

i | H-REKBTXO1

CRC Lab., Toiwan 966 Chamber

. o o e e o i e i . S A Sy i S e i o e S i i, s . S S S N S

Maode |
Palr.

Customer : CHAIN PLUS
Antenna :CBL &112A

 KB-BTCTX

‘Hor l zontal-18 M
Prefimp . 84470

Mode b

Enng: t12m Fixed H

D
mnpnmmnv‘aagb
P
0363

Oate: 7 Feb 2882
Time:15:22:54
Urit:dBul

Teater iIMARKBA LEE
Scan!fAuto

File Ref.:22736

S5.F.A. :HP BSEBB
Rule :FCC
Cla=s 1B
Remark : T CH-8
o i i i
o et PR § i R
T

Mpronss tennss sanmnn :
sof----- I HOR
P S S £ o i
. S

i el Sk B dessas=
I I n
i I i
E=naadas s A [ ——
1 1 i
1 1 i
- - - == A== -
i i i
1 1 1
- ok o L A =
i i i
i i i
v il e e I

'1a : i i i
START 3I8BMH=
RES BW {88 KH=

LBld {88 KH=

These tested doto are for reference only

ST TN T T T T S S B S SO S S S T O S I I T SR R N S A

No. Freq. Reading Factor Leval Limit Margin Warning
(MHz) (dBuV) (dR) {( dBuv/m ) (dB) Mark
#** End of File Ref.:22736
Accredited Leb. of NEMKO, A2LA, BSMI, CNLA NEMKO Auharizaion # ELA 124 Pae24d 48
Ligted Lab. of FCC, VCCl, MOC A2LA Catificate# 82401 (for Emisson)
Thisreport shall nat be reproducad except in full, without the written approval of C&C Rev. 02



C&ClLaxraayCo Ld

d b

RERORT NO (0Z-R i | H-REKBTXO1 mnanmnv‘aﬁtb
q P

0363

CAC Lab.,Taiwan 966 Chamber

S o s i e i s - S e i e e e 0 . S NS, WS . (A A

Customer : CHAIN PLUS Madel KB-BTCTX Date: 7 Fekb 2882

fintenna :CBL 61124 Palr. Mertical-18 M Time:15:37: 24

S.P.A. :HP BEE&EB Prefinp . :B4470D Uit dBul

Rule= {FCC Mode L Temter MARKEA LEE

Cla== B Ronge i 172m Fixwed H'® Scan’: Auto

Remark :TX CH-7 Fileg Ref.:22741
el -

L

-ig L

START JBMH=

RES BW 188 KH= UBL 188 kKH=z SWF TS meec
These tested doto ore for reference only

No. Freq. Reading Factor Leval Limit Marginm  Warning
(MH=z) (dBuVv) (dB) { dBuV/m )} (de} Mark
I E S S S S S S S ST S S TS S S S S S S S S S S S S S S S S S S S s S E S S S S S S S S AR EE EEEESE

*+v Bnd of File Ref.:22741

Aoedted Leb. of NEMIKO, A2LA, BSMII, CNLA NEMKO Authorizaion # ELA 124 Page 5 48
Listed Leb. of FCC, VCCI, MOC A2LA Catificate # 82401 (for Emission)

Thisreport shall nat be reproducad except in full, without the written approval of C&C Rev. 02
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d b
RERORT NO (0Z-R i | H-REKBTXO1 mnanmnv‘aﬁtb

q P

0363

CRC Lab., Taiwan 966 Chamber

Customer : CHAIN PLUS Made| (KB-BTCTX Dote: 7 Feb 2882

Arntenna :(CBL &112A Palr. Uertlcal=18 M Time:15:39:26

S.P.A. :HP BE&BEB Prefmp . : 84470 Unit:dBuld

Fule t FCC Mode v Teater :MARKBA LEE

Cla=s :B Ronge :1/2m Fixed H't Scan! Auto

Remark TX CH-7 File Ref.:22742
B8

-
68 |
58 |

48 |

am

oL

START 38@MH=
RES BW 188 KH= UBL) 188 kKHz SWP 158 meec
These tested data are for reference only

EEEEE S S S S S S S S S S S S S S SFSEEEEEr E EE E EE II I E I EEEEEEEEEEE R EE ST

No. Freq. Reading Factor Level Limit Margin Warning
{MHz) {dBuv) {dB) { dBuV/m (dB) Mark

**+ End of File Ref.:22742
Acxedted Leb. of NEMKO, A2LA, BaVIl, CNLA NEMKO Authaizdion # BLA 124 Pege 26 48
Liged Lab. of FCC, VCCl, MOC A2LA Catificate # 82401 (for Emisson)

Thisreport shall nat be reproducad except in full, without the written approval of C&C Rev. 02
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d b

RERORT NO (0Z-R i | H-REKBTXO1 mnanmnv‘aﬁtb
q P

0363

CAC Lob.,Toiwan 966 Chomber

Cu=tomer ! CHAIN PLUS Made | tKB-BTCTX Dote: 7 F=b 2882
Antenna :CBL &112aA Polr. tHarizontal-18 M Time:15:41 :43
5.P.A. tHP 85&8BB Prefimp . : 84470 Uit :dBull
Fule= ‘FCC Mode k. Te=ter !MARKEA LEE
Cla=s= B Ronge 12m Fixed H't Scan: Auto
Remarlk TX CH-7 File Ref.:22743
L)

7o b

aa :

=8

48 F

s

b

1ok

-

-i@

START 3BMH=z STOP Z88MH=

RES BWl 1688 KH= LB 188 KH=z SWF 75 maepc

These tested dota core for reference only
‘No. FPreg. Reading Factor  Level Limit Margin Warning
({MHz) (dBuV) (dB) { dBu¥/m } (dB) Mark

i+ BEnd of File Ref.:22743

Accredited Leb. of NEMKO, A2LA, BV, CNLA NEMKO Authoriztion # ELA 124 Pege27d 48
Liged Leb. of FCC, VCCl, MOC A2LA Catificate #: 84,01 (for Emisson)
Thisreport shall nat be reproducad except in full, without the written approval of C&C Rev. 02



C&ClLaxraayCo Ld

d b
RERORT NO (0Z-R i | H-REKBTXO1 mnanmnv‘aazb

q P

0363

CRC Lab.,Toiwan 966 Chamber

e e e e e R T o e e e e e e e e e

Customer : CHAIN PLUS Mode| KB-BTCTX Dote: 7 Fek 2882
Artenna :CBL B112A FPalr. iHor i zemtal =18 M Time: 15:43: 44
5.P.a. :HP EBEGEB Prefnp . : 84470 Umit:dBul

Rule :FCC Mode ' Tester :MARKEBA LEE
Cla=s 1B Range :1/2m Flxed H't Scan i Auto

Remark :TH CH-7 File Ref.:23744

=18 [ L I i i i i i L 1
START 388MH= STOF | BBRMH=
RES BW 188 KHz UBLW 188 KHz SWP 158 meec

These tested doata are for reference only

I s s s s S S S S IS AR EEEEEEEEE SRS
No. Freq. Reading Factor Level Limit Margin Warning
{MHz} (dBuv) (dB) { dBuV/m ) (dB) Mark
TSI s ST NI IR S S S =SS

tk* Bnd of File Ref.:22744
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CR&C Lab., Toiwan 966 Chamber

Customer : CHAIN PLUS Mode | KB-BTCTHX
Antenna :CBL 6112/ Palr. ‘Usrt jeal=18 M
5.P.A. :HP BE558B Prefmnp . : 84470

Fule FCC Mode e

Cla=s :B Range :1/2m Fixed H't

Remark :TX CH-15

Date: 7 Feb 2882
Time: 15:26:49
Unit: dBul

Tester: MARKBA LEE
Scan Auto

File Ref.i22/737

B
wf
WE
uf
4&5
auf
zaf
155 .
F [ !
°f i :
s : .
- |u i i i L i i i i
START 3IBMH= STOP 386MH=
RES BW 188 KHz LB 188 KHz SWF 75 masc
These tested date are for reference only
Ho. Freq. Reac-i im_;_ ) _i‘a_u; E;;:_ 5 L;;’;.*i N _I__.;m:_LE _I:!E_lrgin Warning
(MHz) (dBuVv) (dB) { dBuv/m ) (dB) Mark
*** Bnd of File Ref. :22737
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C&C Lab.,Toiwan 966 Chamber

Customer | CHAIN PLUS Mode | KBE-BTCTX Dat=s: 7 Fe=b Z2B82
FAFntenma (CBL 6112/ Polr. ‘Uertical=18 M Time:15:28:52
S S tHF 8568B Prefimp . : 84470 Uit :dBul
Fule FCC Mode I Tester: MARKEA LEE
Cla=s B Ronge 172m Fixwed H' Scan: Auto
Remark :T¥ CH-15 File Ref,:22738
ln‘ (] i i ] i i I ]
: [ ] i i ] ] 1 1 L]
e et EE Tt ST e e P LEF EE TSP ers e mmm
s, SO I i . [ LS 1O N 0N E

45: I L M L L i i
START 3I8EBMH= STOF | BBAMH=
RES BW 188 KH=z UBL 188 KHz SWF 158 meec

These tested doto are for reference only

S T T s SIS EEEEEEEEE S S ===
No. Freq. Reading Factor Level Limit Margin Warning
{MHz) (dBuV) (dB) i dBuV/m | {dB} Mark

*+* End of File Ref.:22738
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CAC Lab., Toiwan 966 Chamber

S T W S S—— S S S S S T s . i i o s o S S A N (S

Custemer: CHAIN PLUS Mode= | KB-BTCTX Dote: 7 Fe=b 2882
Antenna :CBL &112A Palr. ‘Horizomtal-18 M Time:15:31: 18
S.P.4a. 1HP 8568B Prefimp . : 84470 Uit dBul
Rule FCG Mode b Te=ter: MARKEA LEE
Cla=s 1B Raonge :1/2m Fixed H'+ Sean: Auto
Remark : T CH-15 File Ref.:22739

5

8 b

am |

sa L

@t

=

|

e

il

=18 i i i i i L I I L ]
START IBEMH STOP 3I8EMH=

RES Bl 188 KH=z UBld 188 KH=z SWP 75 maec
These tested dato are for reference only
No. Freq. Reading Factor Level Limit Margin Warning
(MHz) (dBuV) (dBj [ dBuvV/m ) (dB} Mark

txx End of File Ref.:22739
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Customer: CHAIN PLUS Mod=!| :KB=BTCTX Daote: 7 Feb 2882
Antenna (CBL B6112A Polr., Hor izontal-18 M Time:15:33: 18
S.P.A., :'HP 85G6BB Prefimp . : B4470 Unit:dBul
Rule FCC Mode o Tester: WARKRA LEE
Cla=ss tB Range :(1/2m Fixed H't Scan': Auto
Remark T CH-15 File Ref.:22748
8 .

s

6o |

% |

o

2

0

18

=

-18

START I8EMH= STOF | BEBMH=

RES BW 188 KH=z UBW 1868 KHz SWP 158 meec
These tested doto are for reference only

‘No. Freq. Reading Factor  Level Limit Margin Warning

(MHz ) (dBuV) (dB) { dBuV/m ) (dB) Mark

BN e e e e T ST N S s s s s e s e T s T e e e TS RN R NN

**% End of File Ref.:22740
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45 Fidd Srength Caaulation

Thefidd srength is caculated by adding the Antenna Factor, High Pass Filter Loss (if used)
; Cable Loss and subtracting the Amplifier Gain (if any) from the measured reading.

The basic equation cdculation is asfollows

Result = Reading + Corrected Factor = Corrected Reading
Where Corrected Factor

= Antenna FACTOR + Cable Loss - Amplifier Gan

Accredited Leb. of NEMKO, A2LA, BV, CNLA NEMKO Authoriztion # ELA 124
Liged Leb. of FCC, VCCl, MOC A2LA Catificate #: 84,01 (for Emisson)
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4.6 Phatosof Radiation Measuring Sgup
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5 CONDUCTED EMISSION MEASUREMENT

51 Sandard Appliceble

For intentiondl device, Line Conducted Emisson Limits are in accordance to 8 15.207(g), any emissions
levd sl not exosad 48 dBUV.

5.2 Messureament Proosdure

1. Satup the configuration per figure 3.

2. A priminary scan with a spectrum monitor is performed to identify the frequency of emisson that has
the highest amplitude rddive to the limit by operating the EUT in sdected modes of operation, typicd
cable pogtions, and with atypica system configuration.

3. Record the 6 or 8 highest emissons rdative to the limit.

4. Messure each frequency obtained from step 3 by atest recaiver set on quas peek detector function, and
then records the accuracy frequency and emission levd. If dl emissons measured in the spedified band
are atenuated more than 20 dB from the limit, this step would be ignored, and the pesk detector function
would be usd.

5. Confirm the highest three emissions with variaion of the EUT cable configuration and record the find
data

6. Repeat dl above prooedures on messuring esch operation mode of EUT.

Fgure 3: Conducted emissons messurement configuration

Vertical Reference
Ground Plane

/ Test Receiver

—
ro HHEE ©
EuT fwM o
[ ] [ ]
L
77‘#7‘75'-
LISN R eference Ground Plane
Aaraitad Leb. of NEMKO, A2LA, BaMI, CNLA NEMKO Authorization # ELA 124 Peoe 3Bd 48
Listed Lab. of FOC, VCCI, MOC A2LA Catificate # 82401 (for Emisson)
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RARORT NO (P007-R iDL -REKBTX01 DATE @3N820p
5.3 Conduded Emisson Data
N/A. Bdteries operating
5.4 Reault Data Calaulation
N/A. Bdteries operating
55 Conduded Messurement Equipment
N/A. Bdteries operating
5.6 Phatosof Condudtion Measuring Setup
N/A. Bateries operaing
Accredited Leb. of NEMKO, A2LA, BV, CNLA NEMKO Authoriztion # ELA 124 Pege36d 48
Listed Lab. of FOC, VCCI, MOC A2LA Catificate# 82401 (for Emission)
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6 ANTENNA REQUIREMENT

6.1 Sandard Applicable

According to 8 15.203, an intentiond radiator shdl be designed to ensure that no antenna other then that
furnished by the respongble party shdl be used with the device

6.2 AntennaCongdrudion

The antennalis permanently mounted in RF PCB, no congderation of replacement.

Accedted Leb. of NEMKO, A2LA, B3I, CNLA NEMKO Authorization # BLA 124 Page37d 48
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7/ BAND EDGESMEASUREMENT

7.1 Sandard Applicable

I
DATE (R1820P %
QP
0363

Acoording to 15.249(c), out band emission except for harmonics shall be comply with 8 15.200 or a

leest attenuated by 50 dB bdow the leve of the fundamentd.

72 Measurement Proosdure

1. Check the cdlibration of the messuring indrument usng dther an internd cdibrator or a known sgnd

from an externd generdor.

2. Pogtion the EUT lowered and highest channd frequendies ben. Then st it to ay one measured
frequency within its operating range and meke sure the indrument is operated in its linear range

3. S both RBW and VBW of spectrum andyzer to 300 kHz with a convenient frequency spen induding
100kHz bandwidth from bend edge.

4. Mesaure the highest amplitude gppearing on specird display and et it as a reference leve. Flat the graph
with marking the highest point and edge frequency.

5. Repeat above procedures until al measured frequencies were complete.

73 Measurement Equipment
Equipment Madd No Syid No Ca.Due
R& S Fadrum Ardyzer 3 100112 06282002
ReAngifier HP 34498 3008A00066
Sthwazbedk Antlera BBHA 9120 D210 2212003
Huba + Sihnerlow losscadle Sodflex 104 N/A N/A
74 Measurement Data
Test Date 2002/02/07 Tempaaure 21 Humidity:
Note Please refer to the plot as bdow.
Acrediter Leb. of NEMKO, A2LA, BSMII, ONLA NEMKO Authorization # ELA 124 Page38d 48
Listed Lab. of FOC, VCCI, MOC A2LA Catificate# 82401 (for Emissior)
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_ Level{dEu¥)
100 Lot s
o - Trace
Peak + '
20—
1
0-

AN A\
N Fs \
I N e b

20 ST 1 | | 1 1 | | |
2402 280 2403500 2404000 2404500 2405000 0 2405500 0 24046000 0 2406500 2406 220
FrequencyddHz)
Cuztom Mame: Engineer:
|CHAIN PLUS ‘ |MARHBA LEE |
Model Mame: Feport No.:
|KB-B TCTHE ‘ |I]2EIEIEI'?-R |
Test Mode:
|CH—D |
FregquencyiIvIHz) |Read Leswel {dBu'V) | Probe (dB} | Cable Loss (dB) | LeselldBuWV
1 2404 4431 6543 0.00 240 AaTES
Aaraitad Leb. of NEMKO, A2LA, BaMI, CNLA NEMKO Authorization # ELA 124 Pege39d 48
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RERORT NO P07-R i | H-REKBTXO1
_ Level{dEu')
2l Lirmit o,
o0 - Trace
Peak + '
B0-
1
-
60— \ /\ iy
o s
s0- \
s L P ,
30-
20 ay: | 1 1 [ 1 [ 1 [
2432000 2438500 2430000 2430500 2440000 2440500 0 2441000 244 500 2442.000
FrequencytdHz)
Cuztom Mame: Engineer:
[CHAINPLUS | [MARKBA LEE |
Model Mame: Feport No.:
|KB-B TCTHE ‘ |I]2EIEIEI?-R |
Test Mode:
|CH—'I" |
FregquencyiIvIHz) |Read Lewel {dBu'V) | Probe (dB} | Cable Loss (dB) | LesvelldBuWV
1 2430 4420 &6 .00 0.00 240 #3440
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RERORT NO P07-R i | H-REKBTXO1
_ Level{dEu')
2l Lirmit o,
o0 - Trace
Peak + '
B0-
1
-
60 - / \\\....-r_,-r / \\
s0- / \
) NM
30-
20 R | 1 1 [ 1 [ 1 [
2472000 2472500 2479000 24790500 2480000 2480500 0 2431000 0 2481500 0 2482.000
FrequencytdHz)
Cuztom Mame: Engineer:
|CHAIN PLUS ‘ |MAHKBA LEE |
Model Mame: Feport No.:
|KEI-B TCTHE ‘ |I]2EIEIEI'?-R |
Test Mode:
|CH—15 |
FregquencyiIvIHz) |Read Leswel {dBu'V) | Probe (dB} | Cable Loss (dB) |LesvelldBuWV
1 2479 3048 A5 .65 0.00 240 A3 05
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RERORT NO (P07-R i | H-REKBTXO1
_ Level([dBu¥)
e Lirnit
an - Trace sy
Peak 1 '
20-
A
-
fall - r\
l A4
a0-
40 - i
MMNMHMMMMMWM
30-
20 i 1 1 1 1 1 1 1 1
2390000 2302000 2304000 2306 000 2302 000 2400.000 2402000 2404.000 2405 500
FrequencaritdHz)
Cugtom Name: Engineer:
|CHP-IN PLUS | |MARKEIA LEE ‘
Model HNane: Report Ho.:
|KEI-EITC TH | |DEEIEIEI?-R ‘
Test Mode:
|CH-EI ‘
FrequencyihIHz) |Fead Lewvel (dBuW) | Probe (dB) | Cable Loss (dB) |Level{dBulf)
1 2300 705 3253 .00 240 3403
2 2404 4439 6524 0.0 240 &7 .64
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RERORT NO P07-R i | H-REKBTXO1
_ Level[@Bu')
Al Lot o™
o - Trane e
Peak + ' |
a0-
1
- A
Al - \h \
0=
L
N RV R R N N
30-
20 TR 1 1 | 1 [ 1 For )
2479 500 2482000 2424000 2484 000 2428 000 2430000 2492 000 2494 527
FreguencyriddHz)
Cuztom Wame: Engineer:
ICHAIN PLUS |MARKEIA LEE ‘
Model Hame: Feport No
|KE|-EITC TH |DEEIEIEI?-R ‘
Test Mode:
|CH—15 ‘
FrecuencyihIHz) |Read Level {dBuW) |Probe (dB) [Cable Losgs (dB) |LeselidBu')
1 2420 4636 fh B8 Q.00 240 A3 08
2 2482 D898 3517 .00 2.40 3157
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